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18.2Wh/ 19.4Wh (RATED/TYPICAL)

Name of Sample: RECHARGEABLE LITHIUM ION POLYMER BATTERY NC50 3.87V
4700mAh / 5000mAh (RATED/TYPICAL)
18.2Wh /19.4Wh (RATED/TYPICAL)
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Sample No.
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Consignor Dongguan NVT Technology Co.,Ltd.
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Manufacturer Dongguan NVT Technology Co.,Ltd.
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Test method

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS
GOODS” Model Regulations (20th) special provisions 188
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ijrfeﬁ(f UNITED NATIONS “ Recommendations on the TRANSPORT OF DANGEROUS
GOODS” Model Regulations (20th) special provisions 188
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Appearance Rectangle corrugated carton
> [ 432 557, ] ] A2 H
PR 2 1) 2021-06-29 Rl e 1) 2021-06-30 ~ 2021-06-30
Accepted Date Test Date
e 5 1.2m 2 K
Test Items 1.2m Package drop
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The tested package is capable of withstanding a l.ZU)@Sp test. >

Conclusion | meEtEHE )
' E WL (Date) s 20214 07/H 15 H
#iE MBS R o
Comment Inner package: plastic tray.
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AL 5 No.8 Xingguo Middle Road, Jiaoshe | HBEZhD 523000
Consignor Address Village, Dongkeng Town, Dongguan | Post Code
City, Guangdong Province
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PACK

#g Mgk MODEL NC50

BECHARGEABLE LITHIUM ION POLYER BATTERY
'BATERIA DE POLINERO DE ION DE LITIO
'BATERIADE POLIMERO DE IONS DE LITIO
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Package photo
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Clause Requirements Result Verdict
IR / Drop test =)
1.1 |55 | Test procedure P
R Y PR LA DA 7 ) A 1.2 SK kv 22 7K g i THT
The package of batteries is dropped from 1,2m in any orientation. P
The test floor is concrete floor
BEAN IR A AL DM S TT RN 1.2 KBRS, T3 & e A i A s it 38, iR #3)
AL A ) P P RS LR LA DA B 2R P ) FR T B RS IR
Each package is capable of withstanding a 1,2m drop test in any orientation without damage to cells P
or batteries contained therein, without shifting of the contents so as to allow battery to battery(or cell
to cell)contact and without release of contents
1.2 |B3#{E 8 |/ Package information P
£, 7 B2 (K
ARE(kg) 8.45 P
Package weight (kg)
£, 5
&gﬁﬁjﬁ(mm) 305*253*240 P
Package size(mm)
FAAN B A P R I L RS 95 (k) 6.29 b
Net weight of batteries or cells per package(kg) '
A0 2% A1 P9 5 FL I B LSS R B (pes) o 5
Number of batteries or cells per package (pcs)
1.3 |Requirements / FrifE R P
L |BERER, WYL
[FZSES .
The package is not cracked,the contents are P
Surtace not damaged and not shifted
P (0 LB S TR, AR e f J '
AL A ) FLVB B RO AN e B A TR H — BRI, WL
No battery is damaged or connected by irris The package is not cracked,the contents are P
neighbor,the battery should not be released not damaged and not shifted.
from package. , S oy
packad L [ERREER, pEsE
FAERTE .
Andle The package is not cracked,the contents are P
g not damaged and not shifted
The end
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Statement

R R T A S0 % A IR
The test report is invalid if not affixed the official seal of the laboratory to it.

R R R

The test report is invalid if it is blotted out.

IEFERATRIMER, DOS TS 2

The conclusion of the consignation test is only valid for the provided sample.

DAt 28k H, 156 RN FTAGEAS IR 75 FRF, i s A RO s, A7 238
A test report complaint may be initiated within 15 days from the date of issuance of the report, and a report

exceeding the validity period of the application shall not be accepted.
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This report cannot be partial copied, without the written permission of NVT Technology Co.,Ltd. Center

Laboratory
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Addr.: No.8, Xing Guo Middle Road, Jiao she, Dong keng, Dongguan, Guangdong, China
Fi& Tel. : +86-0769-38826188

£ Fax.: +86-0769-89086589

Mk Website : www.NVTpower.com
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